Spare part list
PKX 4 A breaker

DUSS

Description Order-No. Quantity Description Order-No. Quantity
Dust guard PKX4A-4 1 Field, 230V PKX4A-81 1
Circlip PKX4A-5 1 Motor housing PKX4A-82 1
Locking sleeve PKX4A-6 1 Electronics ass'y PKX4A-85 1
Retaining ring PKX4A-7 1 Brush holder PKX4A-86 2
Steel sleeve PKX4A-8 1 Carbon brush PKX4A-87 2
Spring PKX4A-9 1 Lens head screw 3x10 PKX4A-88 4
Washer PKX4A-10 1 Lens head screw 4x14 PKX4A-89 6
Aluminium sleeve PKX4A-11 0 Motor cover PKX4A-90 1
Cheese head screw M5x65 PKX4A-12 4 Capacitor PKX4A-91 1
Cheese head screw M5x25 PKX4A-13 2 Potentiometer PKX4A-92 1
Copper washer M5 PKX4A-14 10 Cable electronics PKX4A-93 1
Gasket PKX4A-16 1 Spring PKX4A-94 1
O-ring seal 26x5 PKX4A-19 2 Switch protection cap PKX4A-96 1
Damper washer PKX4A-20 3 Switch PKX4A-97 1
Roller PKX4A-22 2 Switch handle PKX4A-99 1
Washer PKX4A-33 2 Lens head screw 4x20 PKX4A-102 2
Piston pin PKX4A-41 1 Cord clamp PKX4A-104 1
Spring lock washer PKX4A-43 2 Cord sleeve PKX4A-105 1
Connecting rod PKX4A-44 1 Cord and plug PKX4A-106 1
Cylinder housing PKX4A-46 1 Cheese head screwM4x10 PKX4A-107 2
Upper cover PKX4A-47 1 Disk spring PKX4A-108 2
Lens head screw 3,5x20 PKX4A-48 6 Front cover PKX4A-200 1
Screw 4x27 PKX4A-49 7 Clutch dog PKX4A-201 1
Gasket PKX4A-50 1 Pressure spring PKX4A-214 4
Shaft PKX4A-51 1 Washer PKX4A-216 2
O-ring seal 20x1 PKX4A-52 1 Countersunk head screw 4x12 PKX4A-218 1
Ball dia. 3,5mm PKX4A-53 1 Disk spring PKX4A-219 1
Spring PKX4A-54 1 O-ring seal 27x3 PKX4A-300 2
Flange PKX4A-55 1 Sleeve bearing PKX4A-301 1
O-ring seal 13x1,5 PKX4A-56 1 Retainer PKX4A-303 1
Serrated washer PKX4A-58 2 O-ring seal 38x5 PKX4A-304 2
Raised countersunk screw M4x10 PKX4A-59 2 Sleeve bearing PKX4A-305 0
Lock washer M4 PKX4A-60 2 Bushing PKX4A-306 1
Cheese head screw M4x12 PKX4A-61 2 O-ring seal 35x3 PKX4A-307 1
Sleeve bearing PKX4A-65 1 Cylinder PKX4A-308 1
Gear plate PKX4A-66 1 Striker PKX4A-309 1
Cheese head screw M5x16 PKX4A-67 6 Striker ring PKX4A-310 1
V-ring seal PKX4A-68 1 Piston ring PKX4A-311 1
O-ring seal 18x2 PKX4A-69 1 Piston PKX4A-312 1
Plain washer PKX4A-70 1 Piston, assembled PKX4A-312k 0
Ball bearing PKX4A-71 1 Sleeve bearing 38x42x12 PKX4A-313 1
Retaining ring PKX4A-72 1 Hexagon head screw M8x150 PKX4A-314 1
Armature, 230V PKX4A-73 1 D-handle PKX4A-315 1
Ball bearing PKX4A-74 1 D-handle, assembled PKX4A-315K 0
Rubber sleeve PKX4A-75 1 Spring dia.10mm PKX4A-316 1
Crank shaft PKX4A-76 1 Washer PKX4A-317 1
Ball bearing PKX4A-77 1 Star knob PKX4A-318 1
Gear wheel PKX4A-78 1 Clamping collar PKX4A-319 1
Lens head screw 4x48 PKX4A-79 2 Change lever PKX4A-320 1
Baffle plate PKX4A-80 1 Change lever, assembled PKX4A-320k 0
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Spare part list Duss

PKX 4 A breaker

Description Order-No. Quantity Description Order-No. Quantity
Lower vibration abs. housing (mot.) PKX4A-400 1 Washer M5 PKX4A-410 4
Vibration abs.housing (mot.), ass'y PKX4A-400k 0 Sticker RVA PKX4A-411 1
Spacer PKX4A-401 2 Tool bit driver PKX4A-412 1
Upper vibration abs. housing (mot.) PKX4A-402 1 Seal PKX4A-413 1
Lower vibration abs. housing (cyl.) PKX4A-403 1 DUSS PKXA4A sticker PKX4A-600 2
Spacer PKX4A-404 2 PKX4A nameplate PKX4A-601 1
Antivibration mass PKX4A-405 1 Pressure spring PKX4A-602 4
Spring plate PKX4A-406 1 Vibration abs.housing (cyl.), ass'y PKX4A-602k 0
Disk spring PKX4A-407 1 Ram PKX4A-603 1
Upper vibration abs. housing (cyl.) PKX4A-408 1

Lens head screw 5x64 PKX4A-409 2
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Ausfiihrung bis
Maschinen Nr.17290

Version up to
machine number 17290

Version Jusqu’au numeéro
de machine 17290
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